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Test Method:
1. Secure the two hinges on the door then fixed on the working frame.
2. Open the door by using the gas cylinder to (70 £ 5) degrees angle and close the door to the original
position as one cycle.
3. Totally executing 1,000,000 cycles.
4. Tested Door:
Weight: 40 kg; Size:85 em x 200 cm
5. Frequeney: (15 + 1) eveles/minute
6. After testing, visual checks the sample for damage and record any findings.

Test Result:

Sample Cycles Result
KANSWAY
Automati 55 . . )
:uof';;: :lif}:;%:l?s::n 1,000,000 )\Io visual damage or loss of function was found after testing.
hinge

— Picture(s) -

Photo A Appe;n-moe of the sample(s) Photo B: Close view

--- End of Report -
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